Issue 178. March 2013

Benefits of Pilot Planting New Wastewater
Treatment Technologies

~ona éplc anle&ystemandkotenhal
Health Considerations

- - - "'i‘,- -
- E -— = vy
) - E -]
= - er; =
: " - =
- ; - - 2
~ = -7 - -
= o M G
- — - -
- '?“ 4 E - -
. > -, N

. water
- NEW ZEALAND ==&

& The New Zealand Water & Wastes Association Waiora Aotearoa

-
e _



DEECO SERVICES Lid

Provider of Water Proc_ess Solutions
for New Zealand since 1938

Domestic and Bulk
Electromagnetic Flow Meters '

Innovative Filtration Solution ;

| E .
:
3
g 5
3

Water Control Solutions

| WWW, deeca co.nz




water .
NEW ZEALAND =L

The Ne d Water & / a Ao a

Postal: PO Box 1316, Wellington 6140
Level 12, Greenock House,
[...]
OUf expertise goes beyon

JACOBSSF.COM AUCKLAND tel: 09 551 2325.

WATER MARCH 2013

Wastewater Design s

“Considerable debate stemmed from

views on an integrated national
database to tfrack the location and
performance of systems. There were
strong views on this with the very
clear message that such a database,
despite some logistical setup and
financial constraints, was seen as a
positive step forward for the industry.”

e The OSET facility has a programme which is comparable with
other international programmes, including NSF and the ES, and
in some cases is superior

* New Zealand could look to adopt parts of existing standards to
enhance the current testing facility in Rotorua

* There will be regional differences which may affect the validity
of tfreatment site results, but this has to be accepted to avoid
duplication of festing facilities

Regional Status

Keith Peacock - Hawke's Bay Regional Council: described the
history of the region’s monitoring and investigation programme and
how this has been refined, now leading to a system, designer and
installer accreditation system.

Judith Robinson - Gisborne District Council: presented the view of
a unitary council and highlighted the benefit of health protection
officers being actively involved in consent processing and setting
regional rules. Local collaboration and participation was seen by
Judith as being essential in the development of new rules and on-
going management requirements.

Trisha Simonson - Waikato Regional Council: the actual number of
failing systems are not as high as initially thought, and corrective
action is usually undertaken with health officers without the need for
enforcement action. Despite this considerable effort is going into risk
assessment work to identify risk areas for future management.

£
o
We also deliver shafts, caverns,

portals, cut-and-cover and sequentially

excavated structures for water projects.

Anytime you're faced with underground
k, Jacobs Associates is your partner
gsign, construction management,

dispute resolution.
_'- .. .f. E '.

JACOBS AS50CIATES

¥ L4 # B o
= - L §
i # " R

35



e W astewater Design

Key Issues

The participants were divided info groups of 10 and Virginia Baker
facilitated a series of discussions to identify key issues of interest to
the industry. A ranking process was used to identify critical issues,
which are summarised below.

Priority Priority

rating count
1 19%
2 14%
3 1%
4 1%
5 10%
6 10%
7 7%
8 5%
9 4%
10 3%
11 3%
12 2%
13 2%

The participants were also asked to identify the issues that they saw
as being the easiest to address, being those that could be done
easily, quickly and will minimal financial input.

Ease Ease
rating count

1 21%
2 18%
3 14%
4 9%
5 8%
6 7%
7 7%
8 5%
9 4%
10 3%
11 2%
12 1%
13 1%

The top six priority issues were examined in further detail with groups

asked to identify solutions to a number of questions, including:

* What is the change or improvement you are wanting? What
different outcome do you want? Inputs/outputs?

36

* Whoisimpacted? Who will benefit from the change? Who might

be adversely impacted?

Who needs to be involved? Who do you need to work with to

make the change?

¢ Who owns this issue? Who has the power to block or undo the
change you are seeking?

* What sets of conditions need to exist or happen to make this
change? What are your assumptionse What is your big picture?

* What are the givens (ie. regulations), the things that you need fo
work with or around2 What are the constfraints, uncertainties or
unknowns?2

¢ Is money needed for the change, and if so how much and who
is going to pay for it?

* Whois best (person or group) fo make the initial step for change?

A summary of the responses to questions for the top 5 issues is to be

presented at the LTC Annual conference in Blenheim in April Next

year.

The workshop exercise and how it was facilitated allowed aroom
of mixed opinions to be consolidated info common views. It was
very clear that the views and priorities of regulators were different
to the installers. Regulators wanted minimum designs and a clear
demonstration of competence. Industry personal wanted a level
playing field which was nationally consistent.

Amongst debating the priority issues there was interesting and
constructive questions and answers. This allowed all to better
understand the issues facing the industry. An example of a particular
issue was the simple fact that while considerable effort is being
placed on developing testing faciliies and management of
Advanced Wastewater Treatment (AWT) Systems, good old septic
tanks were used in up to 75% of installations in some regions. This
highlighted the need fo ensure that focus is not side-tracked by AWT
systems, which while important and have their place despite only
making up a very small portion of onsite systems used nationally.

Another example is the difference in management, approval
and regulatfion being adopted by both district and regional
councils throughout the country. While the regional variations often
reflected the requirements of that region, there was a frustration that
neighbouring regions had different approaches to the same issue.
The potential for national standardisation on some issues was seen
as a key aspect of coordinating the industry going forward.

Considerable debate stemmed from views on an integrated
national database to frack the location and performance of
systems. There were strong views on this with the very clear message
that such a database, despite some logistical setup and financial
constraints, was seen as a positive step forward for the industry. In
the prioritisation exercise a national database scored relatively low
(9™) on the list of priorities, but it was noted that the much higher
ranking ‘Regular Servicing' priority needed a database to function
adequately. Consequently by default a national database, or a
database of some form, is considered important going forward.

A forward process was identified to make the workshop more
than a talk fest. This consisted of taking several critical issues and
developing them further with the help of a steering group made up
of people from the day. This group would seek to develop a plan and
secure funding to assist with implementing any changes. The highest
priority was a consistent national plan for regular servicing. Details of
this plan are to be developed and feedback will be sought from the
steering group before it is discussed further with regional councils,
with an agreed to plan presented atf the LTC Annual conference in
Blenheim in April Next year.

Marie Denis, the LTC Technical Manager, coordinated the day
with Hamish Lowe (Lowe Environmental Impact) chairing the day
and Virginia Baker (ESR) facilitating the workshop sessions. [l

WWW.WATERNZ.ORG.NZ



Wastewater Design s

First of Its Kind Full-Scale Implementation of a
Biological and Chemically Enhanced High-Rate
Clarification Solution for the Treatment of Wet Weather
Flows at a Municipal Wastewater Treatment Facility

Julian Sandino — CH2M HILL

Like many New Zealand wastewater treatment plant operators
facing steady service area growth and increased challenges of wet
weather flow management, North Texas Municipal Water District
(NTMWD), Texas, USA, evaluated several wastewater freatment
upgrade alternatives to meet these challenges in one of their
existing plants — Wilson Creek Regional Wastewater Treatment Plant
(RWWTP). This article provides insights, results, and direction on their
selected upgrade alternative that incorporated dual-purpose
freatment components and reconfiguration of existing systems that
provide both advanced treatment of dry weather flow increases,
as well as freating wet weather flows fo protect their nearby water
supply source.

North Texas Municipal Water District (NTMWD) serves 1.7 million
customers by operating one water freatment plant and four
regional wastewater treatment plants including the Wilson Creek
Regional Wastewater Treatment Plant (RWWTP). This facility
discharges into Lake Lavon, which also serves as the District’s
water supply. With continued growth of the service area and the
increased challenge of wet weather flow management, NTMWD
evaluated several alternatives and selected to upgrade and
expand the Wison Creek RWWTP. One key characteristic of
the selected alternative is the incorporation of dual-purpose
components to provide both advanced treatment of dry weather
flows as well as treatment of wet weather flows components aimed
at further protecting Lake Lavon as a water supply source.

Upgraded Process Configuration
The proposed treatment approach uses high rate clarification (HRC)
in a dual-function mode to achieve both fertiary freatment during

dry weather conditions while also providing additional secondary
clarification capacity to a reconfigured activated sludge process
during wet weather events. A high-rate ballasted flocculation
system (Actiflo) is used for the tertiary application, and is converted
to a secondary clarifier configuration (BioActiflo) during wet weather
events to provide additional biomass separation capacity for the
activated sludge process during the high flow conditions (see Figure
1). During wet weather events, the plant’s biological nutrient removal
(BNR) activated sludge process is re-configured to a step feed mode
to treat part of the diluted excess flows that are being diverted
around the primary clarifiers. In the BioActiflo mode, return activated
sludge (RAS) from the plant’s secondary treatment process is routed
to a short contact time aerated basin where it blends with excess
wet weather flows.

“One key characteristic of the
selected alternative is the
incorporation of dual-purpose
components to provide both
advanced treatment of dry weather
flows as well as freatment of wet
weather flows components aimed at
further protecting Lake Lavon as a
water supply source.”

Figure 1 -
Tertiary Treatment Configuration Reconfiguring
_l Tartiary a High-Rate
- 2 Clarification
Asratio System from
rabon .
» Prelim Prim, Basin Sec. _ N Tertiary Treatment
Q Treatment Clarifier Clarifiar Filters-+—¥»| Disinfection [~ to a Biological
v and Chemically
ps el i J <0.1ppm P Enhanced High
RAS Rate Process for
'H'H"AS Wet Weather Flow
Management
A. Wet-Weather Treatment Configuration
050 e N e
T
: Aeration :
o TE'_:!I::m Hash Filtars Disinfection
| jlf v <2020
PS L‘___R_na___?___
WaAS

WATER MARCH 2013

37



e Wastewater Design

This mixture of biomass and influent wastewater is then treated
through the high-rate chemically enhanced clarification facilities
(using ferric chloride as coagulant and polymer as a flocculation
aid) working in parallel to the plant’'s conventional secondary
clarifiers. This innovative approach increased Wilson Creek’s dry
weather freatment capacity from 48 mgd fo 64 mgd and meets
a future anficipated P effluent limit of 0.1 mg/l and reduced TOC
levels, while providing biological treatment for wet weather flows up
fo 168 mgd.

Table 1 - Summary of High-Rate Clarification Facilities — Wilson Creek
Regional WWTP

Bench-scale testing of the biological and chemically enhanced
HRC process was conducted as part of the design of the
recommended facilities. Test results suggested that the system
could be designed to provide the 85% BODS5 minimum removal
efficiencies as required in the plant’s NPDES permit by providing
aerafted contact fimes in excess of 15 minutes for the wet weather
flows and the biomass in the RAS flow. Tests also indicated that the
chemical dosages required were similar to those typically observed
in other more conventional wet weather flow applications of Actiflo,
even though the influent solids concentration was now considerably
larger due to the addition of biomass. A summary of the high rate
clarification upgraded facilities is presented in Table 1.

“Tests also indicated fhat the

HRT, hours 0.42
MLSS, mg/L 700-1500
Maximum Airflow, (scfm) (2500)

Number of Trains 1

Volume, (Mgal) (0.67)
Side Water Depth, m (ft) (18)
Number of 9"diam. Fine Bubble Diffusers 1200

High Rate Clarifier

Number of Trains 1

chemical dosages required
were similar to those
typically observed in other
more conventional wet
weather flow applications
of Actiflo, even though the
influent solids concentration
was nNow considerably

Coagulation Tank HRT, min 1.5 s
° larger due to the addition of
Coagulation Tank Dimensions, L x W x SWD, m (ft) (14.3x15x24) . .
- : biomass.
Injection Tank HRT, min 1.5
Injection Tank Dimensions, L x W x SWD, m (ft) (14.3x15x24) Dynamic Simulation of Wet Weather
Maturation Tank HRT, min 5 Operations
Maturation Tank Dimensions, L x W x SWD, m (ft) (23x31.3x24) Dynamic simulation of the proposed configuration
; using Biowin (Envirosim version 3.1.0.833) was also
Settling Tank SOR, m?/m?/h (gpm/ft?) (30) undertaken as part of the design effort in order to
Settling Tank Dimensions, L x W x SWD, m (ft) 31.3x31.3x24 quantify the impact of removing wet weather loads
. . in the BioActiflo process, which would primarily
Number of Sand Recirculation Pumps 4

Sand Recirculation Pump Capacity, (gpm)

Number of Hydrocyclones per Pump 2
Estimated Sludge Concentration, % TS 0.5-0.8
Sludge Discharge at Design Flow, (gpm) (3008)

To advertise in the next issue of

WATER

CONTACT:

Noeline Strange

Ph: 09 528 8009
Mb: 027 207 6511
E: n.strange(dxtra.co.nz

38

2@ (750); 2 @ (1130)

be the increase in mixed liquor suspended solids
(MLSS) in the plant’s biological reactors that could
potentially overload the existing conventional
secondary clarifiers. The simulation was performed
using an assumed peak storm event hydrograph
derived from modeling of the plant's contributing
collection system.

Simulafion results indicated that the MLSS may
increase by 10 — 20% (e.g. from 3400mg/L to 3700-4000mg/L) for
the design peak storm event depending when the wet weather
loading “flush™ occurs: if the flush occurs before change-over to wet
weather mode, the MLSS increase will be less due to capture in the
primary clarifiers. For most storms, which will be less infense than the
design storm and consequently BioActiflo mode will operate for less
time, the increase in MLSS will be less. Figure 1 shows the result of
the simulation assuming the first-flush occurring before the changing
over from the tertiary configuration to the wet wet-weather mode.

The simulation effort also allowed for the establishment of a daily
incremental increase in wasting (approximately 10% per day) to
determine the length of fime it may be necessary to recover the
original MLSS concentration. For the design peak storm event, where
the MLSS increases by up to 10-20%, increased wasting may be
necessary for 7-10 days. For most storms, which will be less intense
than the design storm, the length of fime fo recover will be shorter,
i.e. 1-7 days.

WWW.WATERNZ.ORG.NZ



Wastewater Design s

Figure 2 -
SRT and
"j _ Fasto Scenario
wf - 4,400 1 (wet
1 4 300 weather
s 4200 flush arrives
B- o
; ] 4,100 ,a bﬁfore
[ 1 g E change-
:. E-i 3 ;ﬁﬁ: o over fo
E 54 E + 900 v BioActiflo
e : 3'? % = mode)
3 3,600
24 3,500
1-3 3,400
0 T ' . T ' ' ' 3,3
3237010 3253010 372772010 32972010 33172010 47272010 41472010
DATE
—— MLSS ———— Plant 1 (Total)
——— Plant 1 + BioContact (Total) 3-d Avg'd Total SRT Plant 1
3.d Avg'd Total SRT Plant 1 + BioComtact

This wet weather approach provides secondary treatment by
providing biological freatment of all lows and will be the first full-
scale facility in the world being permitted for the BioActiflo process.
The No Feasible Alternatives Evaluation described in USEPA’s 2005
Draft Policy on Peak Wet Weather Flow Diversions and the 2009 Draft
Guidance on Preparing a Utility Analysis should not be triggered
with this treatment approach because secondary treatment is

being provided for all flows entering the facility. This project will set
precedence on how regulators approach wet weather treatment
requirements at wastewater treatment facilities nationwide. They